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Frequency Stability

Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0036
40 Normal Voltage 0.0044
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0040 PASS
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0042

Note: Normal Voltage = 3.70V. ; Battery End Point (BEP) = 2.80V. ; Maximum Voltage = 4.35V.
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Band 255

Conducted Output Power (Average power) and EIRP

Band 255 SCS 3.75kHz Limit
Test Conducted EIRP
Frequency SC Size I(Ddogvn(]a; ébxar;rt]e(r:jnBa}) I;dogvrﬁg Result
() BPSK QPSK BPSK QPSK
1626.6 1SCO 24.20 24.28 8.50 32.70 32.78
1SC47 24.15 24.19 8.50 32.65 32.69
1SCO 24.17 24.20 8.50 32.67 32.70
1643.5 1SC47 24.14 24.21 8.50 32.64 32.71 PASS
1660.4 1SCO0 24.29 24.15 8.50 32.79 32.65
1SC47 24.36 24.20 8.50 32.86 32.70
Band 255 SCS 15kHz Limit
Test Colgducted PEIRP
Frequency SC Size (do;vn?; c;ri];e(r:jn;) (do;v”?)r Result
(e BPSK QPSK BPSK QPSK
1SCO0 23.93 24.05 8.50 32.43 32.55
1SC11 23.96 23.97 8.50 32.46 32.47
3SCO - 23.65 8.50 - 32.15
1626.6 3SC9 - 23.53 8.50 - 32.03
6SCO - 23.06 8.50 - 31.56
6SC6 - 23.09 8.50 - 31.59
12SCO0 - 21.82 8.50 - 30.32
1SCO 23.89 23.88 8.50 32.39 32.38
1SC11 23.83 23.78 8.50 32.33 32.28
3SCO - 23.46 8.50 - 31.96
1643.5 3SC9 - 23.34 8.50 - 31.84 PASS
6SCO - 22.93 8.50 - 31.43
6SC6 - 22.96 8.50 - 31.46
12SC0 - 21.68 8.50 - 30.18
1SCO0 23.82 23.95 8.50 32.32 32.45
1SC11 23.96 23.83 8.50 32.46 32.33
3SCO - 23.46 8.50 - 31.96
1660.4 3SC9 - 23.48 8.50 - 31.98
6SCO - 22.84 8.50 - 31.34
6SC6 - 22.96 8.50 - 31.46
12SC0 - 21.83 8.50 - 30.33
TEL : 886-3-327-0868 Page Number 1 A2-1 of 50

FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG461112

Occupied Bandwidth

Mode Band 255 : 99%0BW/(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SCO0
Lowest CH 185.814
Middle CH 186.414
Highest CH 189.411

TEL : 886-3-327-0868 Page Number : A2-2 of 50

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

Spectrum &
Ref Level 30.00 dém Offset 11.90 d&8 & RBW 3 kHz
o Att 30 d8  SWT 6.7 ms w VBW 10 kHz  Mode Sweep
@ 1Pk Max
M1l 13.24 dBm)|
" 1.626645550 GHz|
e M©Occ Bw 185.814185814 kHz|
36 P [ ¢ Lakaus
i
0
-10 dem-
-20 dem
304
N e
40 -
50
-60
CF 1.6266 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 1.62664555 GHz 13.24 dém
T1 1 1.626509491 GHz 4.49 dBm Occ B 185.814185614 kHz
T2 1 1.626695305 GHz 0.69 dém
—
L JL Measuring...  QUANELLLD W8 4

Middle Channel / 12SC0 / QPSK

Spectrum [“5‘
Ref Level 30.00 d8m Offset 11.90 d&8 & RBW 3 kHz
o Att 30 d8  SWT 6.7 ms w VBW 10 kHz  Mode Sweep
(0 19k Max
M1l 12.53 dBm)|
" 1.643443660 GH2
et m Oce Bw 186.413586414 kHz
. et
4
0
-10 dem-
-20 dem
-30 dgy: 2
J’ \_/
¥ v
50
50
CF 1.6435 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 1,64344366 GHz 12.53 dém
T1 1 1.643408891 GH2 2.67 d8m Occ B 186.413586414 kHz
T2 1 1.643595305 GHz 1.31 d8m
—
L JL Measuring...  QUANELLLD W8 4

Highest Channel / 12SCO0 / QPSK

d8m  Offset 11.00 d& & RBW 3 khz

fo Att 30de  SWT 6.7 ms @ VBW 10 kiz _Mode Sweep
[@1pk Max

mI[1] 11.75 dBm|
- 1.660391010 GHz|
ks Oce Bw 180.410589411 kHz|

Vi s
<50
60
CF 1.6604 GHz 1001 pts Sl an 600.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1 039101 GHz 11.75 d&m
T1 1 1.660305295 GHz -7.02 d8m Occ Bw 189410589411 kHz
T2 1 1.660494705 GHz 4.31 d8m
L bid Measuring... 7

TEL : 886-3-327-0868 Page Number : A2-3 of 50
FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

Conducted Emissions Mask

B255 L CH 1626.6 MHz

SCS Measured Value |[Measured Value | Verified Value Limit Alimit
Modulation | SC config Result

(kHz) (dBm /3kHz) | (dBm/4kHz) | (dBm/4kHz) | (dBm /4kHz)| (dB)

3.75 BPSK 1SCO -13.48 -12.23 - -2.41 -0.82 | Pass

3.75 BPSK 1SC47 -9.40 -8.15 - -2.87 -5.28 | Pass

3.75 QPSK 1SCO -13.60 -12.35 - -2.63 -90.72 | Pass

3.75 QPSK 1SC47 -9.01 -7.76 - -2.51 -5.25 | Pass
15 BPSK 1SCO -7.87 -6.62 - -4.12 -2.50 | Pass
15 BPSK 1SC11 -5.26 -4.01 - -3.13 -0.88 | Pass
15 QPSK 1SCO -7.21 -5.96 - -4.62 -1.34 | Pass
15 QPSK 1SC11 -5.33 -4.08 - -3.27 -0.81 | Pass
15 QPSK 3SCO0 -10.75 -9.50 - -3.35 -6.15 | Pass
15 QPSK 3SC9 -6.40 -5.15 - -3.78 -1.37 | Pass
15 QPSK 6SCO -14.05 -12.80 - -3.84 -8.96 | Pass
15 QPSK 6SC6 -9.33 -8.08 - -3.79 -4.29 | Pass
15 QPSK 12SC0 -16.63 -15.38 - -5.44 -9.94 | Pass

B255 M CH 1643.5 MHz
SCS SC Measured Value | Measured Value |Verified Value Limit Alimit
Modulation Result

(kHz) config (dBm / 3 kHz) (dBm /4 kHz) |(dBm/4kHz)|(dBm/4kHz)| (dB)

3.75 BPSK 1SCO -10.73 -9.48 - -2.24 -7.24 | Pass

3.75 BPSK 1SC47 -10.27 -9.02 - -3.84 -5.18 | Pass

3.75 QPSK 1SCO -12.09 -10.84 - -3.44 -7.40 | Pass

3.75 QPSK 1SC47 -9.22 -7.97 - -2.70 -5.27 Pass
15 BPSK 1SCO -5.26 -4.01 - -3.30 -0.71 Pass
15 BPSK 1SC11 -5.94 -4.69 - -4.08 -0.61 | Pass
15 QPSK 1SCo -5.47 -4.22 - -2.99 -1.23 | Pass
15 QPSK 1SC11 -4.84 -3.59 - -3.11 -0.48 | Pass
15 QPSK 3SC0 -6.73 -5.48 - -3.47 -2.01 | Pass
15 QPSK 3SC9 -6.07 -4.82 - -3.41 -1.41 | Pass
15 QPSK 6SCO -10.77 -9.52 - -4.23 -5.29 Pass
15 QPSK 6SC6 -9.34 -8.09 - -4.28 -3.81 Pass
15 QPSK 12SCO -14.73 -13.48 - -5.34 -8.14 | Pass

TEL : 886-3-327-0868 Page Number : A2-4 of 50

FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG461112

B255 H CH 1660.4 MHz

SCS SC Measured Value | Measured Value |Verified Value Limit Alimit
Modulation Result

(kHz) config (dBm / 3 kHz) (dBm /4kHz) |(dBm/4kHz)|(dBm/4kHz)| (dB)

3.75 BPSK 1SCO -10.79 -9.54 - -3.61 -5.93 | Pass

3.75 BPSK 1SC47 -13.14 -11.89 - -3.19 -8.70 | Pass

3.75 QPSK 1SCO -11.36 -10.11 - -3.30 -6.81 | Pass

3.75 QPSK 1SC47 -13.37 -12.12 - -3.51 -8.61 | Pass
15 BPSK 1SCO -5.64 -4.39 - -2.99 -1.40 | Pass
15 BPSK 1SC11 -7.04 -5.79 - -4.10 -1.69 | Pass
15 QPSK 1SCO -5.49 -4.24 - -3.18 -1.06 | Pass
15 QPSK 1Sc11 -6.20 -4.95 - -3.29 -1.66 | Pass
15 QPSK 3SC0 -9.24 -7.99 - -4.25 -3.74 | Pass
15 QPSK 3SC9 -12.11 -10.86 - -4.21 -6.65 | Pass
15 QPSK 6SCO -10.02 -8.77 - -4.19 -4.58 | Pass
15 QPSK 6SC6 -13.28 -12.03 - -4.50 -7.53 | Pass
15 QPSK 12SC0 -15.63 -14.38 - -5.50 -8.88 | Pass

Remark: The above results of RBW 3kHz should be added a factor of 10log(4kHz/3kHz) = 1.25dB.

If the result of the Mask method with factor fails, then the Channel Power method will be used.

TEL : 886-3-327-0868 Page Number : A2-5 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461112

Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

&

Ref Level 30.00 dom
SGL Count 100/100
@1Rm AvgPwr

Offset 12.48 d&

Made Sweep

Limit fheck PARS ‘
20 dBH 20 I'
10 d A
. 1
2 I
[\
-10
LN
20 .
/
30 I
s N/A
s0 o .,
arepatm e O
s e e e RO
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 22.60 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  alimit
-1.000 MHz __-575.000 kFiz 3.000 kHz 1.62600 GHz 53.90 ~76.50 dB ~40.90 B
-575.000 kHz k 3.000 kHz 1.62636 GHz -42,32 dBm -64.92 d8 20.92 dB.
-230.000 kHz 3.000 kkz 1.62643 GHz 13.48 dém -36.07 d8 11.07 d8
115.000 kHz 3.000 kHz. 1,62672 GHz -45.95 dBm -68.55 dB -43.55 dB
230.000 kHz 3.000 kkz 1.62683 GHz 50.87 dBm 73.47d8 38.47 dB
575.000 kHz 1.000 MH2 3.000 kHz. 1.62719 GH2 -55.73 dBm -78.33 d8 -42.73 dB
i Ready

Middle Channel / 1SCO / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100
@ 1Rm AvgPwr

Offset 12.48 d&

Made Sweep

L JL

Limit $heck PABS ‘
20 dBiH 20 h
10 ]
. il
2 A\
I\
-10 -
7\
20 7 Y
/
20 +
/ \
o : N/A
X |
b
£ “MJ_,—‘-*") M, et
o Renu st PV RAPUURIIN (U
bt A A s ]
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 22.77 dBm T Bandwidth 230.000 kHz RBW 3.000 kHz
Range Llow | Rangeup | RBW. |__Frequency | PowerAbs | PowerRel |  alimit |
-1.000 MHz __-575.000 kFiz 3.000 khz 164202 GHz 55,16 dBm 77624 -
575.000 kHz | -230.000 3.000 kHz 1.64325 GHz -44.51 dBm 67.27d8
-230.000 kHz | -115.000 kH: 3.000 kkz 1.64338 GHz -10.73 dBm
115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -48.29 dBm
230.000kHz | 575.000 kHz 3.000 kHz 1.64374 GHz -51.42 dBm
575.000 kHz 1.000 MHz 3.000 kkz 164414 GHz 55,91 dBm
)i Ready

Highest Channel / 1SCO / BPSK

Highest Channel / 1SCO/ BPSK - CP

Spectrum

SGL Count 100/100
@17m AvgPwr

Ref Level 30.00 d8m  Offset 12,48 dB

Mode Sweep

Limit ¢heck PABS ‘ |
20 dBf 20 |
10 d ![
0 1
I
10 '3
-10 dBm— ] 73 =
20 2N
/ \
20 i 3
/
40 d A
i N/A
50 :
P—— [
B S
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.39 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RBW | Frequency | PowerAbs | PowerRel | aLimit |
3.000 kHz 1,65982 GHz -54.43 dBm 2 4
3.000 kHz 1.66017 GHz -44.30 dBm
3.000 kHz 1.66028 GHz -10.79 dBm
3.000 kHz 1,66052 GHz -47.06 dBm
. 3.000 kHz 1.66066 GHz -52.70 dBm
575.000 kHz 1.000 MHz 3.000 kHz 1.66100 GHz -56.54 dBm
i
L JL J Ready %

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 / BPSK

Lowest Channel / 1SC47 /| BPSK-CP

Spectrum 7
Ref Level 30.00 dom  Offset 12.48 d Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit fheck PARS ‘ [
20 dBH 20
10 d
o e Cw— |
-10
-20
-30
1 \
/
40d -
e N,
S0 ! Sy
I i S|
e it e L By
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 22.12 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit
-1.000 MHz __-575.000 kFiz 3.000 kHz 1.62508 GHz ~56.00 dBm 78.21d8 43.09d8
-575.000 ki 3.000 kHz 1.62635 GHz 51,36 dBm -73.48 d8 -38.48 dB.
-230.000 k 3.000 kkz 1,62648 GHz 46,64 dBm 68.76 d& 43.76 dB
115.000 ki 3.000 kHz. 62672 2 9,40 dBm -31.53dB -6.53 d&
230.000 k 3.000 khz 41,19 dBm 63.31d8 28.31d8
575.000 kHz 1.000 MH2 3.000 kHz. -54.48 dBm '6.60 dB -41.48 dB
N
| 1 JL Ready %

N/A

Middle Channel / 1SC47 / BPSK

Middle Channel / 1SC47 /| BPSK-CP

Spectrum

SGL Count 100/100
@ 17m AvgPwr

Ref Level 30.00 dem  Offset 12,48 d8

Made Sweep

Limit heck
20 dBm 20t

10

[

-10

20

30

40 di

50

[ tmmtrbyhdnmmand

i)

et

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 21.16 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

L JL

Range low | Rangeup | RBW. | |_PowerAbs | PowerRel |  aLimit |
-1.000 M ~575.000 kAz 3.000 khz ~57.17 dBm 78.33d8
575.000 ki 230,000 kHz 3.000 kHz ¥ 52,12 dBm 73.28d8
-230.000 k 3.000 kkz 1.64338 GHz 3 dém -70.69 8
115.000 k 230,000 kHz 3.000 kHz 1.64362 GHz 0.27 dBm 31.43d8
230.000 k 575.000 kHz 3.000 kHz 1.64373 GHz -44.68 dBm -65.63d8
575.000 kHz 1.000 MHz 3.000 kkz 164413 GHz _55.72 dBm _76.68 dB -
\ig
Redy WANINNT W8 ~

N/A

Highest Channel / 1SC47 / BPSK

Highest Channel / 1SC47 /| BPSK-CP

Spectrum o
Ref Level 30.00 dam  Offset 12.48 d8 Mode Sweep
SGL Count 100/100
@18m AvgPwr
Limit fheck ‘ [
20 dBf 20 !
10 d ‘{
0 il
0 1l
{1
-10 dem— = VAN = a =
20 s
/ \
20
A
“0d /
\“\
50 -
e K""‘"“"-'v-«.e..
M g e NN
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.80 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 M -575.000 kHz. 3.000 kHz 1.65968 GHz -56,65 dBm -43.65 dB
575.000 k 230,000 kHz 3.000 kHz 1.66017 GHz 51.23 dBm 73.04 d8 -38.04 d8
-230.000 ki 5,000 kHz 3.000 kHz 1.66028 GHz -46.16 dBm -67.96 d8 42.96 dB.
115,000 k 230,000 kHz | 3.000 kHz 1.66052 GHz -13.14 dBm 95 d8
230.000 ki 575.000 kHz 3.000 kHz 1.66063 GHz -43.59 dém 30.39 dB.
575.000 kHz 1.000 MHz 3.000 kHz 1.66104 GHz -54.71 dBm 41.71d8
i
L JL J Ready %

N/A

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / QPSK

Lowest Channel / 1SC0O / QPSK - CP

Spectrum

&

Ref Level 3
SGL Count 100/100
@1Rm AvgPwr

00 dém  Offset 12,48 de

Made Sweep

Limit heck
20 dB 20t

10d

0

-10

20

| AN

U

Fepaa]

50 fir

[t}

M pa Y

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 22.36 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low | Rangeup | RBW. | __Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz __ -575.000 kHz | 3.000 kHz 1.62600 GHz ~54.94 dBm 77.30 dB 419408
-575.000 kHz k 3.000 kHz 1.62637 GHz -43.71 dBm -66.07 d8 -31.07 dB
-230.000 kHz 3.000 kHz 1,62648 GHz -13.60 dBm 35.97 d8 -10.97 d8
115.000 kHz 3.000 kHz. 1.62673 GHz -47.73 dBm -70.09 d8 -45.09 dB
230.000 kHz 3.000 khz 1.62684 GHz -51.46 dBm 738248 38.82dB
575.000 kHz 1.000 MH2 3.000 kHz. 1.62721 GH2 -55.75 dBm -78.11 d8 -42.75 dB.

i Ready

4

N/A

Middle Channel / 1SC0O / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

SGL Count 100/100
@ 17m AvgPwr

Ref Level 30.00 dem  Offset 12,48 d8

Made Sweep

Limit heck
20 dBm 20t

10

[

-10

| ™

b AR

P i

I~

- |

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 21.57 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Llow | Rangeup | RBW. |__Frequency | PowerAbs | PowerRel |  ALimit
-1.000 MHz __-575.000 kFiz 3.000 khz 1.64289 GHz -55.99 dém -77.55d 42,9908

575.000 kHz | -230.000 3.000 kHz 1.64327 GHz -47.62 dBm 6910 d8 3419d8
-230.000 kHz | -115.000 kH: 3.000 kkz 1.64338 GHz -12.09 dBm -33.65d8 -6.65 de

115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -49.48 dBm 6

230.000kHz | 575.000 kHz 3.000 kHz 1.64374 GHz -53.04 dBm

575.000 kHz 1.000 MHz 3.000 kkz 1.64409 GHz _57.28 dBm

)i Ready

L JL

N/A

Highest Channel / 1SCO / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum o
Ref Level 30.00 dBm  Offset 12,46 d8 Mode Sweep
SGL Count 100/100
@18m AvgPwr
Limit ¢heck PABS ‘ |
20 dBf 20 !
10d !’
0 {
] A
A\
-10d = A =
\
-20
/V 1
30
/ \
40 d A
"ol
-50 = 2 -
b R D e A
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.70 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RBW | Frequency | PowerAbs | PowerRel | aLimit |
3.000 kHz 1.65675 GHz -54.60 dBm -76.30 d8
3.000 kHz 1.66017 GHz -41,63 dBm $332d8
3.000 kHz 1.66028 GHz -11.36 dBm 6
3.000 kHz 1,66052 GHz -46.35 dBm
. 3.000 kHz 1.66064 GHz -50.90 dém
575.000 kHz 1.000 MHz 3.000 kHz 1.66103 GHz -55.67 dBm _42.67 d
i
L JL J Ready %

N/A

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 / QPSK

Lowest Channel / 1SC47 /| QPSK-CP

Spectrum

&

Ref Level 3
SGL Count 100/100
@1Rm AvgPwr

00 dém  Offset 12,48 de

Made Sweep

Limit fheck PARS ‘ [
20 dB 20
10 d
o ——
-10
-20 7 d Y
i 4
-30
]
o /
- o s
7 R it
T e eecn st i oy S
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 22.48 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | _alimit
-1.000 MHz __ -575.000 kHz | 3.000 kHz 1.62600 GHz ~55.97 dBm 78.45 d8 42.97 dB
-575.000 kHz k 3.000 kHz 1.62632 GHz 51,16 dBm -73.64 d8 -38.64 dB
-230.000 kHz 3.000 kHz 1,62648 GHz 48.25 dBm 70.74 d8 -45.74.d8
115.000 kHz 3.000 kHz. 1,62672 GHz -9.01 dém -31.50 dB -6.50 d&
230.000 kHz 3.000 khz 1.62683 GHz 42.20 dBm 54.77.d8 29.77.d8
575.000 kHz 1.000 MH2 3.000 kHz. 1.62720 GH2 -53.90 dBm -76.39 d8 -40.90 dB
i Ready [ » = 4

N/A

Middle Channel / 1SC47 / QPSK

Middle Channel / 1SC47 / QPSK-CP

Spectrum

SGL Count 100/100
@ 17m AvgPwr

Ref Level 30.00 dem  Offset 12,48 d8

Made Sweep

Limit heck
20 dBm 20t

10

[

-10

A

it

e A s

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 22.30 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

L JL

Range Llow | Rangeup | RBW. |__Frequency | PowerAbs | PowerRel |  Alimit |
-1.000 MHz __-575.000 kFiz 3.000 khz 164201 GHz -56.43 dBm ) 434308

575.000 kHz | -230.000 3.000 kHz 1.64324 GHz 54.13 dBm

-230.000 kHz | -115.000 kH: 3.000 kkz 1.64336 GHz 49,67 dBm

115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -9.22 dBm

230.000kHz | 575.000 kHz 3.000 kHz 1.64373 GHz 43.93 dBm

575.000 kHz 1.000 MHz 3.000 kkz 1.64408 GHz _55.64 dBm

)i Ready

N/A

Highest Channel / 1SC47 /| QPSK

Highest Channel / 1SC47 /| QPSK-CP

Spectrum

SGL Count 100/100
@17m AvgPwr

Ref Level 30.00 d8m  Offset 12,48 dB

Mode Sweep

Limit ¢heck PABS ‘ |
20 dBH 20 |
10 d
o
-10 dem— = =
-20 /
30
/
-40 di
4] e
",
-50
e [,
e st i et ptval
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.49 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

RBW | Frequency | PowerAbs | PowerRel | aLimit |

3.000 kHz 1.65980 GHz -

3.000 kHz 1.66015 GHz 73.20d8

3.000 kHz 1.66028 GHz -67.67 d8

3.000 kHz 1.66052 GHz

. 3.000 kHz 1.66063 GHz =
575.000 kHz 1.000 MHz 3.000 kHz 1.66099 GHz -54.60 dBm -41.69 dB
i
L JL J Ready %

N/A

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

&

Ref Level 30,00 dem  Offset 12,48 d8 Made Sweep
SGL Count 100/100
®17m AvgPwr

Limit $heck PARS ‘
20 dBH 20

50

imgririe e

e Msawadnads

R e

CF 1.6266 GHz 1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 20.88 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | _ ALimit

-1.000 MHz -575.000 3.000 kHz 1.62602 GHz -55.52 dBm -76.40 d8 -42.52 dé
-575.000 kiz 3.000 kHz 1.62636 GHz -43.47 dBm 35d8
-230.000 kHz 3.000 kHz 1,62648 GHz -7.87 dém 3.75d8
115.000 kiz 3.000 kHz 1.62672 GHz -48.54 dBm -44.2
230.000 kHz 3.000 kHz 1.62683 GHz 51.24 dBm 37.12d8
575.000 kHz 1.000 MHz | 3.000 kiiz 162724 GHz _56.74 dBm _43.74 dB

T Ready 4

L JL J %

N/A

Middle Channel / 1SCO0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dm  Offset 12.46 d8 Mode Sweep
SGL Count 100/100
@17m AvgPwr
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40d
ol W
50
o
3 I O Py Bl e RS S
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.70 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz H: 77.3 -42.62 d&
-575.000 kHz -63.97 d8 28.97 d&.
-230.000 kHz 26,96 d8 -1.96 d8
115.000 kHz -69.78 d8 -44.78 dB
230.000 kHz 1.64381 GHz 73.37.d8 38.37 dB
575.000 kHz 1.000 MHz 3.000 kHz 164410 GHz .24 da 4354 d
g

—
L 4

N/A

Highest Channel / 1SCO / BPSK

Highest Channel / 1SCO / BPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 12.48 d Mode Sweep
SGL Count 100/100
®17m AvgPwr

Limit fheck PARS ‘ |
20 dBf 20
\
10 dl |
0
-10
20
a0 1
‘{\
40 4
50 -
PP R,
i i e
Sl
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask ‘Standard: None
Tx Power 22.01 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low Range Up | |__Frequency | PowerAbs | PowerRel | |
~1.000 MHz ¥ 1.65077 GHz 55.45 46 d8
-575.000 kHz 1,66016 GHz ( 57.07d8
-230.000 kHz 1.66028 GHz 27.65 d&
115.000 kHz 1.66052 GHz 67.77d8
230.000 kHz 1.66064 GHz 74.05d8
575.000 kHz 1.66008 GHz _73.00 dB
i g
L JU i

N/A

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 1SC11 / BPSK

Lowest Channel / 1SC11 / BPSK-CP

Spectrum 7
Ref Level 30.00 dom  Offset 12.48 d& Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit fheck ABS ‘
20 a8 20 !
d il
10 f T
0 |
-10
-20
a0 |
wa f
o
-50
J— L
- e ne—
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
21.87 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-575.000 kHz. 3.000 kHz 1.62602 GHz -56.32 dBm -78.19 d8
-230.000 kHz 3.000 kHz 1.62636 GHz 74.01d8
-115.000 3.000 kHz 1 48 GH2 -70.61d8
230,000 3.000 kHz 27.13d8
575.000 kHz 3.000 kHz 64.17 d8
1.000 MHz | 3.000 kiiz _77.52 dB B
i Read ™y
[ Did ] cady  WNARRARED WO P

N/A

Middle Channel / 1SC11 / BPSK

Middle Channel / 1SC11 / BPSK — CP

Spectrum 7
Ref Level 30.00 dom  Offset 12.48 d& Mode Sweep
SGL Count 100/100
®1Rm AvgPwr
Limit fheck PARS ‘
20 dB 20 |
10 d
0
-10
-20
N F,‘ L
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-0d Iy ,
J I,
S/ Ml
50 =l
e I S S il I T,
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 20.92 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 kHz 3.000 kHz. 1 1 GHz -56.66 dBm -77.8
3.000 kHz 53,16 dBm
3.000 kHz 48,35 dBm
3.000 kHz. 5.94 dBm
3.000 kHz 44,00 dBm
1.000 MHz | 3.000 kiiz 1.64408 GHz _55.88 dBm
Ready

N/A

Highest Channel / 1SC11 / BPSK

Highest Channel / 1SC11 / BPSK-CP

Spectrum o
Ref Level 30.00 dem  Offset 12.48 d Mode Sweep
SGL Count 100/100
®17m AvgPwr
Limit fheck PARS ‘ |
20 dBf 20 |
4
d Il
10 ‘H
0
] T
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2L I
B T
20 i r»‘
w0 f 1
i I
-40 1 -
50 = P it T
et e o VSV
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 20.91 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.65970 GHz -57.43 dBm -78.34 dB -44.43 dB
575.000 k -230.000 3.000 kHz 1.66017 GHz 53,03 dBm 3
-230.000 ki -115.000 k 3.000 kHz 1.66028 GHz -46.48 dBm
115,000 k 230,000 k 3.000 kHz 1.66052 GHz -7.04 dém
230.000 ki 575.000 kHz 3.000 kHz 1.66064 GHz -45.25 dém -66.16 d8
575.000 k 1,000 MHz 3.000 kHz 1.66008 GHz _55.83 dBm 76.74 dB
[ JU Ready Z

N/A

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 1SCO / QPSK

Lowest Channel / 1SC0O / QPSK - CP

Spectrum 7
Ref Level 30.00 dom  Offset 12.48 d& Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit fheck v ‘
20 a8 20 |
d £
10 1
0 ; 1
/ |
1
20 it
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fl W
40d L
” M b
E A g
Y it i ““""“‘“*‘-mwm- st
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 20.38 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | _ ALimit
-1.000 MHz -575.000 3.000 kHz 1.62600 GHz 5.28 -75.66 d8 -42.28 d&
-575.000 kiz 3.000 kHz 1.62636 GHz 44.39 dBm
-230.000 kHz 3.000 kHz 1.62648 GHz 7.21 dBm
115.000 kiz 3.000 kHz 1.62672 GHz 48,00 dBm
230.000 kHz 3.000 kHz 1.62684 GHz 51.95 dBm
575.000 kHz 1.000 MHz | 3.000 kiiz 162719 GHz 57.11 dBm
i
Ready

4

N/A

Middle Channel / 1SC0O / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

SGL Count 100/100
@17m AvgPwr

Ref Level 30.00 dem  Offset 12,48 d8

Made Sweep

Limit heck
20 dB 20

N
iy —t

R S

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 22.01dBm

Standard: None

Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low | Rangeup | Frequency | PowerAbs | PowerRel |  Alimit
-1.000 MHz H: 1.64283 GH: -56.00 dBm

-575.000 kHz -45.76 dBm £67.76 d8

-230.000 kHz ¥ -5.47 dém 27.48d8
115.000 kHz 1,64362 GHz -48.25 dBm -70.26 d8
230.000 kHz 1.64379 GHz -52.86 dBm 74.87 d& g
575.000 kHz 1.000 MHz | 3.000 kiiz 164419 GHz -56.55 dBm J8Sede 4353

[ JU Ready o) 4

N/A

Highest Channel / 1SCO0 / QPSK

Highest Channel / 1SCO / QPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 12.48 d
SGL Count 100/100
®17m AvgPwr

Mode Sweep

Limit fheck
20 dB 20

40

50

O st e

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 21.82 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low Rangeup | |__Frequency | PowerAbs | PowerRel | |
-1.000 MHz k 1.65980 GHz -55.28 di
-575.000 kHz 1.66016 GHz 43.25 dBm 55.07 d&
-230.000 kHz 1.66028 GHz 5.49 dBm -27.31d8
115.000 kHz 1.66052 GHz 46.42 dBm 68.24d8
230.000 kHz 3.000 kHz 1.66063 GHz -52.11 dBm -73.93d8
575.000 kHz 3.000 kHz 1.66103 GHz _56.11 dBm _77.93dB
i g
[ JU Ready Z

N/A

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 1SC11 / QPSK

Lowest Channel / 1SC11 / QPSK - CP

Spectrum

&

SGL Count 100/100
®17m AvgPwr

Ref Level 30,00 dem  Offset 12,48 d8

Made Sweep

Limit Gheck
20 dB 20

Vug,,

P e

2 =
sl ey P

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 21.73 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

| RBW | Frequency | PowerAbs | PowerRel | aLimit |
3.000 kHz 1,62599 GHz -56.48 dBm 1d8
3.000 kHz 1.62636 GHz -51.59 dBm 32d8
3.000 kHz 1.62648 GHz -48.20 dBm -69.93 d8
3.000 kHz 1.62672 GHz -5.33 dém 27.06 d&
575.000 kHz 3.000 kHz 1.62684 GHz -42.95 dBm 64.68 d&
1.000 MHz | 3.000 kiiz 1.62720 GHz _55.28 dBm T701de
[ Did T Ready  WANARNRRD WG P

N/A

Middle Channel / 1SC11 / QPSK

Middle Channel / 1SC11 / QPSK - CP

Spectrum

SGL Count 100/100
@17m AvgPwr

Ref Level 30.00 dem  Offset 12,48 d8

Made Sweep

Limit fheck PARS ‘
20 dB 20 !
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20 U r‘*
30 i Ul
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40d J .
pes o o T
el »—....,-,.,_*-Jn’”/ h‘“\""‘“"‘“" i e e e |
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.89 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit |
-1.000 MHz -575.000 kHz 3.000 kHz. -56.66 dBm
3.000 kHz 52.72 dBm
3.000 kHz 1,64338 GHz -47.06 dBm
3.000 kHz. 1,64362 GHz -4.84 dBm
3.000 kHz 1.64373 GHz -42.82 dBm
1.000 MHz | 3.000 kiiz 164409 GHz _55.73 dbm
Ready

N/A

Highest Channel / 1SC11 / QPSK

Highest Channel / 1SC11 / QPSK - CP

Spectrum

SGL Count 100/100
®17m AvgPwr

Ref Level 30,00 d8m  Offset 12,48 dB

Mode Sweep

Limit Gheck nT ‘ T
20 B 20 !
i
10 d II'
0 " “
04 I
10 d i
A
20 T 1 ‘
a0 = h
h Ll
-40 ) o
g ,/ g,
st -l i OSSO Rorn——
o0
CF 1.6604 GHz 1334 pts Span 2.0 MHz

Emission Mask
Tx Power 21.71dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

3 JL

ange Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit

-1.000 MHz -575.000 kHz 3.000 kHz 1.65982 GHz -56.59 dBm -78.30 d8
230,000 3.000 kHz 1.66017 GHz -51.39 dBm 73.10d8

115,000 3.000 kHz 1.66028 GHz -46.85 dBm -68.56 d8

230,000 k 3.000 kHz 1.66052 GHz -6.20 dém 2781d8

575.000 kHz 3.000 kHz 1.66063 GHz -43.97 dém -65.68 d8

1000 MHz | 3.000 kHz 1.66008 GHz _55.20 dBm _76.91 d&

Ready Z

N/A

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 3SCO / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum
Ref Level 30.00 dem  Offset 13.06 d& Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit ¢heck PABS ‘ ‘
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CF 1.6266 GHz 1334 pts Span 2.0 MHz
Emission Mask ‘Standard: None
Tx Power 21.65 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz -575.000 kHz. 3.000 kHz 1.62600 GHz -55.50 dBm -77.14 d8 -42.50 dé
575.000kHz | -230.000kHz | 3,000 kiz 162637 GHz -38.85 dBm -60.50 d& -25.50 d8
-230.000kHz | -115.000kHz | 3.000 kiz 1,62648 GHz -10.75 dBm 32.40d8 7.40d8
115000kHz | 230.000kHz | 3.000 kHz 1.62674 GHz -41.05 dBm 62.70d8 37.70d8
230.000kHz  575.000kHz | 3.000 kiiz 162684 GHz -51.39 dBm 73.04d8 -38.04 dB
575.000 kHz 1.000 MHz | 3.000 kiiz 162718 GHz _55.94 dBm 77.50 d& -42.94 dB
L J" J Ready LLLLTLL 4

Spectrum
Ref Level 30.00 d8m Offset 13.06 d& Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit ¢heck PABS ‘ ‘
20 B 20 !
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40 di A
-50 k3,
el e ™
e RS L O
o)
CF 1.6266 GHz 1334 pts Span 2.0 MHz
ISpectrum Emission Mask Standard: None
Tx Power 21.22 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -56.49 dBm -77.71d8 -43.49 dB
-575.000 kHz -230.000 kHz 3,000 kHz 1.62636 GHz -51,00 dBm -72.22d8 -37.22dB
-230.000 kHz -115.000 kHz 3.000 kHz 1.62645 GHz -34.55 dBm -55.77 d& -30.77 d&.
000 kHz. 230.000 kHz 3.000 kHz 1.62672 GHz .40 dBm -27.62d8 -2.62 dB.
230.000 kHz 575.000 kHz 3.000 kHz 1.62683 GHz -39.16 dBm -60.38 d& -25.38dB
575.000 kHz 1.000 MHz 3.000 kHz 1.62725 GHz -55.54 dBm 76.76 dB -42.54 dB

4

Middle Channel / 3SC0O / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum 7

Ref Level 30.00 dem  Offset 13.06 de Mode Sweep
SGL Count 100/100
@ 17m AvgPwr

Limit heck PARS ‘ ‘
20 dBF 20

CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.53 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz __ -575.000 kHz | 3.000 Kz 1.64289 GHz 55,64 dBm 77.17 d8 42,6408
575.000kHz | -230.000kHz | 3,000 kiz 1.64326 GHz -43.01 dBm -64.54d8 -20.54 d8
-230.000kHz | -115.000kHz | 3.000 kiz 1,64338 GHz -6.73 dém 28.26 d8 326d8
115000kHz | 230.000kHz | 3.000 kHz 1,64362 GHz -39.96 dBm -61.49 d8 -36.49 d&
230.000kHz  575.000kHz | 3.000 kiiz 164379 GHz -51.95 dBm 73.48d8 38.43 dB
575.000 kHz 1.000 MHz | 3.000 kiiz 164414 GHz -56.65 dBm 78.18 d& -43.65 dB

[ JC ] Ready LLLLTLL 4

Spectrum 7
Ref Level 30.00 d8m Offset 13.06 d& Mode Sweep
SGL Count 100/100

@1Rm AvgPwr

Limit ¢heck PA
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CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 21.59 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | | _Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz __ -575.000 kHz 164288 GHZ ~56.70 dBm 78.29d8 437008
575.000 kHz | -230.000 kHz 164318 GHz -50.82 dBm 72.41d8 -37.41d8
230.000 kHz | -115.000 kHz 1,64338 GHz -30.32 dBm 60.01 d8 35.01d8
15.000 kHz | 230.000 kHz 164362 GHz -6.07 dBm -27.66 dB -2.66dB.
230.000 kHz | 575.000 kHz 164373 GHz ~40.76 dBm 62.35 dB 27.35dB
575.000 kHz 1.000 MHz 3.000 kHz 164410 GHz -55.23 dim 76.82 dB -42.23 dB

U )@ DA L)

4

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum o
Ref Level 30.00 dem _ Offset 13.06 d& Mode Sweep

SGL Count 100/100
@®1°m AvgPwr

Limit fheck PARS ‘ ‘
20 dBf 20 | !
104 o
i ) T =
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d U 1
-10 T T
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S0 b
Wi,
-50 a,
epnitrseot P,
ot
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 20.75 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 kHz 3.000 kHz 165670 GHz -56.41 dBm -77.16 dB -43.41dB
575.000kHz | -230.000kHz | 3,000 kHz 1.66016 GHz -42.67 dBm $342d8 -28.42d8
-230.000 kHz ~115,000 kHz. 3.000 kHz 1.66028 GHz -9.24 dBm -29.99 d8 -4.99 dB
115000 kHz | 230.000 kHz | 3.000 kHz 1.66052 GHz -41.17 dBm 61.01d8 36.91d8
230.000 kHz 575.000 kHz 3.000 kHz 1.66067 GHz -52.47 dém -73.22d8 -38.22 d&
575.000 kHz 1000 MHz | 3.000 kiiz 1.66103 GHz _56.39 dBm _77.14 48 -43.39 dB
— —

Spectrum &z
Ref Level 30.00 d@m  Offset 13,06 d8 Mode Sweep
SGL Count 100/100
®17m AvgPwr
Limit $heck PARS l ‘
20 dBm 244 T T
10 di
o
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e
CF 1.6604 GHz 1334 pts Span 2.0 MHz
|Epectrum Emission Mask Standard: None
Tx Power 20.79 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
~1.000 MHz. -575.000 kHz 3.000 kHz 1.65676 GHz -57.24 dBm -78.03 d8 -44.24 dB
575.000kHz | -230.000kHz | 3,000 kz 166017 GHz -51.43 dBm 72,22 d8 37.22d8
-230.000 kHz -115,000 kHz 3.000 kHz 1.66028 GHz -42.04 dBm -62.83 d8 -37.83d8
115000 kHz | 230,000 k 3.000 kHz 166052 GHz -12.11 dBm -32.00 d& -7.90d8
230.000 kHz 575.000 ki 3.000 kHz 1.66063 GHz -42.72 dem -63.51d8 -28.51dB
575.000 kHz 1,000 MHz 3.000 kHz 166100 GHz _55.73 dBm 76.52 dB _42.73 dB

L JL J Ready  MNNNNN ) 4

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 6SCO / QPSK

Lowest Channel / 6SC6 / QPSK

Spectrum

Ref Level 30.00 dem  Offset 13.46 de Mode Sweep
SGL Count 100/100
@ 17m AvgPwr

Limit ¢heck PARS ‘ ‘
20 dBF 20

R

! ST

B e i

CF 1.6266 GHz
Emission Mask
Tx Power 21.16 dBm

1334 pts
Standard: None
Tx Bandwidth 230.000 kHz

Span 2.0 MHz

RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz -575.000 kHz. 3.000 kHz 1,62601 GHz -55.30 dBm -76.46 d8 -42.30 dé
575.000kHz | -230.000kHz | 3,000 kiz 1.62636 GHz -41.73 dBm 62,89 d& -27.89 d8
-230.000kHz | -115.000kHz | 3.000 kiz 1,62648 GHz -14.05 dBm 35.21d8 -10.21d8
115000kHz | 230.000kHz | 3.000 kHz 1.62672 GHz -33.57 dBm 54.72.d8 -20.72.d8
230.000kHz  575.000kHz | 3.000 kiiz 162684 GHz -48.37 dBm 50.52d8 34.52d8
575.000 kHz 1.000 MHz | 3.000 kiiz 162718 GHz _55.96 dBm 77.12d8 -42.96 dB

L J': J Ready LLLLTLL 4

Spectrum

Ref Level 30.00 dBm  Offset 13.46 de Mode Sweep
SGL Count 100/100
®17m AvgPwr

Limit §heck PARS ‘ ‘
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CF 1.6266 GHz 1334 pts

Span 2.0 MHz

[Spectrum Emission Mask Standard: None

Tx Power 21.21dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -55.89 dBm -77.10 -42.89 dB
-575.000 kHz -230.000 kHz 3,000 kHz 1.62637 GHz -48.65 dBm -69.87 d8 -34.87 dB
-230.000 kHz -115.000 kHz 3.000 kHz 1.62648 GHz -37.33 dBm -58.55 d& -33.55de
000 kHz. 230.000 kHz 3.000 kHz 1.62672 GHz .33 dBm -30.54 d8 -5.54 dB
230.000 kHz 575.000 kHz 3.000 kHz 1.62684 GHz -42.20 dBm -63.42 d8 -28.42 dB
575.000 kHz 1.000 MHz 3.000 kHz 1.62725 GHz -55.40 dBm 76.62 dB -42.40 de

L K ] Ready LLLLTEL 4

Middle Channel / 6SCO0O / QPSK

Middle Channel / 6SC6 / QPSK

Spectrum 7
Ref Level 30.00 dom  Offset 13.46 d Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit fheck PARS ‘ ‘
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80
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 20.77 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz -575.000 kHz 3.000 kHz. 1.64287 GHz -56.02 dBm -76.79 d8 -43.02 dé
575.000kHz | -230.000kHz | 3,000 kiz 1.64327 GHz -41.72 dBm -62.49 d& -27.49.d8
-230.000kHz | -115.000kHz | 3.000 kHz 1.64338 GHz -10.77 dBm 31.54d8 6548
115000kHz | 230.000kHz | 3.000 kHz 1,64362 GHz -35.00 dBm 55.77 d8 30.77 d8
230.000kHz  575.000kHz | 3.000 kiiz 164373 GHz -48.86 dBm 50.63d8 34.63d8
575.000 kHz 1.000 MHz | 3.000 kiiz 164414 GHz -56.69 dBm 77.46 da -43.60 d
[ JC ] Ready LLLLTLL = 4

Spectrum

Rof Level 30.00 dem  Offset 13.46 de
SGL Count 100/100
@ 17m AvgPwr

Mode Sweep

Limit §heck PARS ‘ ‘
20 dB 20

CF 1.6435 GHz 1334 pts

Span 2.0 MHz

Emission Mask
Tx Power 20.73 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit |
1000 MHz __ -575.000 kHz | 3,000 Kz 164281 GHz ~56.65 dBm 77.38d8 __ -43.65d8
575.000 kHz | -230.000 kHz 3.000 kHz 164326 GHz -48.91 dBm 69.64 dB 34.64 dB
-230.000 kHz | -115.000 kHz | 3.000 kHz 1,64338 GHz -38.05 dBm 58.78 dB 33.78.dB
15.000 kHz | 230.000 kHz 3.000 kHz 164362 GHz .34 dBm -30.06 d& -5.06d8.
230.000 kHz | 575.000kHz | 3.000 kHz 164373 GHz -43,06 dBm 63.78d8 28.78.dB
575.000 kHz 1.000 MHz 3.000 kHz 164408 GHz -55.75 dBm 76.48 dB _42.75 dB

L L ] Ready LLLLEEL = 4

Highest Channel / 6SCO0 / QPSK

Highest Channel / 6SC6 / QPSK

Spectrum o

Ref Level 30.00 dem  Offset 13.46 dB Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit heck PARS ‘ ‘
20 dBf 20 | !
104 =
- ]
m— —n
. hh h |
20 i fy
L
30 fl‘
40 d . Y
v
S0 gt “‘N o
oy
Lot I R v ey o L

CF 1.6604 GHz
Emission Mask
Tx Power 20.81 dBm

1334 pts
‘Standard: None
Tx Bandwidth 230.000 kHz

Span 2.0 MHz

RBW 3.000 kHz

Range Low RongeUp | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHz -575.000 kHz 3.000 kHz 165677 GHz -55.24 dBm
575.000kHz | -230.000kHz | 3,000 kHz 1,66016 GHz -41.79 dBm
-230.000 kHz ~115,000 kHz. 3.000 kHz 1.66028 GHz -10.02 dBm
115000 kHz | 230.000 kHz | 3.000 kHz 1.66052 GHz -34.25 dBm
230.000 kHz 575.000 kHz 3.000 kHz 1.66064 GHz -47.46 dém
575.000 kHz 1000MHz | 3.000 kHz 166102 GHz 6.21 dem

Spectrum &z
Ref Level 30.00 d@m  Offset 13,46 d8 Mode Sweep
SGL Count 100/100
®17m AvgPwr
Limit $heck PARS l ‘
20 B 20 | !
10 di
oy
: I
10 df -L
i)
hy
20 wh
30 i
40 I\M
-50
|
o s v FUSN
CF 1.6604 GHz 1334 pts Span 2.0 MHz
|Epectrum Emission Mask Standard: None
Tx Power 20.50 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
~1.000 MHz. -575.000 kHz 3.000 kHz 1.65982 GHz -56.86 di 7.35 -43.86 dé
575.000kHz | -230.000kHz | 3,000 kz 166016 GHz -48.89 dBm 60.39 dB 34.39 d
-230.000 kHz -115,000 kHz 3.000 kHz 1.66026 GHz -37.17 dBm -57.67 d& -32.67 dB
115000 kHz | 230,000 k 3.000 kHz 166052 GHz -13.28 dBm 33.78d8 578 db
230.000 kHz 575.000 ki 3.000 kHz 1.66064 GHz -44.07 dem -64.57 d8. -29.57 dB
575.000 kHz 1,000 MHz 3.000 kHz 166100 GHz _56.11 dBm 7661 dB 43.11dB
L JU J7 Ready T WMNNNAN 7

TEL : 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461112

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK N/A

Spectrum 7
Ref Level 30.00 dom  Offset 14.98 d Mode S
SGL Count 100/100
@1Rm AvgPwr
Limit ¢heck PABS
20 a8 20 | I
10 d
B by
1
-10
> ! I
4
-20
i I
L] v
<30 ¥ #
F hv,
4 ] G ', -
s o
7 )
I— L [V i,
1334 pts Span 2.0 MHz
Standard: None
Tx Bandwidth 230.000 kHz RBW 3.000 kHz
| RBW | Frequency | PowerAbs | PowerRel | aLimit |
z | 3.000 kHz 1.62602 GHZ ~54.38 dBm 738448
~575.000 ki 3.000 kHz -40.81 dBm -60.37 d&
-230.000 k 3.000 kHz -20.00 dBm 39.56 d8
115.000 kiz 3.000 kHz -16.63 dBm -36.19.d8
230.000 kHz | 575.000 kHz 3.000 kHz -44.57 dBm 64.13d8 20.13 dB
575.000 kHz 1.000 MHz | 3.000 kiiz -55.00 dBm 74.65 d& -42.00 dB
—
i Ready g

Middle Channel / 12SC0 / QPSK N/A

Spectrum 52
Ref Level 30,00 dem  Offset 14.96 d8 Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit ¢heck PABS
20 dB 20 ! !
10 d
. e Ny
0 { i
-10
1
-20
-30
“
40d
” -
50 o
ket
P Ny
e o s grroor e T
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 19.66 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit |
-1.000 MHz -575.000 kHz 3.000 kHz. 1,64292 GHz -54.17 dBm -73.83d8
-575.000 ki -230.000 kHz 3.000 kHz 164327 GHz - Bm -62.95 d8
-230.000 k -115,000 k 3.000 kHz 1,64338 GHz -15.59 dBm 35.25d8
115.000 kHz 230,000 kHz 3.000 kHz. 1,64362 GHz -14.73 dBm -34.39d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64373 GHz -46.21 dBm 65.87 d8
575.000 kHz 1.000 MHz | 3.000 kiiz 1.64408 GHz _53.83 dbm 73.49 d& -40.83 d&
g

Ready

Highest Channel / 12SCO0 / QPSK N/A

Spectrum
Ref Level 30.00 d8m  Offset 14,98 d& Mode Sweep
SGL Count 100/100
@18m AvgPwr
Limit ¢heck PABS |
20 dBf 20 ! !
10 df
0 ey
Y -
10 |
L > ;
20 .
i
30 '.‘
)
-40 &
- [t
i P—— . N ibnertihe,
PRI Fog AN A ]
50!
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 19.50 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
| __Frequency | PowerAbs | PowerRel | aLimit |
2 1.65982 GHz -54.45 dBm -73.95d8 -41.45 dB
1,66016 GHz -44:50 dBm 54.00 d&
1.66028 GHz -15.63 dBm -35.13d8
1.66052 GHz -19.07 dém 38,57 d8
230.000 kHz 575.000 ki 1.66064 GHz -45.97 dém -65.47 d8
575.000 kHz 1.000 MHz 1.66008 GHz 54,43 dBm _73.93 dB
i g
L Ik Ready 4
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG461112

Conducted Spurious Emission

Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / QPSK

Spectrum

Ref Level 20,00 dem  Offset 11,90 d8 Made Sweep
Count 30/30

Limit §heck
Line _$PURIOUS_|INE_ABS.
0

-30
40 |

e ~
50
70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Alimit |
30.000 MHZ 1.626 GHz 100,000 kHz 1.62525 GHz 19.59 dB
1.627 GHz 18.000 GHz 100.000 kHz 1.62797 GHz

~
Measuring...  SURNEINED W0 4

Middle Channel / 1SCO / QPSK

Spectrum
Ref Level 20.00 d8m Offset 11.50 d8 Mode Sweep

Count 30/30
@1 Max
Limit ¢heck
Line _§PURIOUS_| INE_ABS
0
o
-30
40
A e PRBFRTWRT AP L e
o “- L il
rgG
60
-70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  auimit |
30.000 MHZ 1.643 GHZ 100,000 kHz 1.64214 GHz -33.45 dBm -20.45 dB
1.644 GHz 18.000 GHz 100.000 kHz 1.64487 GHz -34.18 d8m -21.18 dB
- —
L JU Measuring... | "» 4

Highest Channel / 1SCO / BPSK

Spectrum
Ref Level 20.00 dem  Offset 11.90 d& Mode Sweep

Count 30/30
(@1 Max
Limit heck
Line _$PURIOUS_| INE_ABS
0
10
SPURIOL BS
20
30 d
40 dem—]
Ve ~ o i
2, - ™ Wiy
N bt i
50
70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | __Ppowerabs | ALimit |
30.000 MHz 1,660 GHz 100,000 kHz 1.65904 GHz -35.55 dam -22.55 dB
1.661 GHz 18.000 GHz 100.000 kHz 1.66177 GHz -36.06 d8m -23.06 dB
g m——
( D) e T3 o

TEL : 886-3-327-0868
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FCC RADIO TEST REPORT Report No. : FG461112

SPORTON LAB.

Emission limits for protection of aeronautical service

Band 255

Carrier off

00 d8m__ Offset 11.90 d

Stop 1.61 GHz

e A
Mea: 9. W e
B255 L CH 1626.6MHz Broad Band
Measured Measured
SCS . . Conducted Gain EIRP Limt ALimit
(kH2) Modulation | SC Setting value (dBi) value (dBM/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -48.80 8.50 -40.30 -40 -0.30 Pass
3.75 BPSK 1SC47 -49.21 8.50 -40.71 -40 -0.71 Pass
3.75 QPSK 1SCO -49.02 8.50 -40.52 -40 -0.52 Pass
3.75 QPSK 1SC47 -49.03 8.50 -40.53 -40 -0.53 Pass
15 BPSK 1SCO -48.66 8.50 -40.16 -40 -0.16 Pass
15 BPSK 1SC11 -48.80 8.50 -40.30 -40 -0.30 Pass
15 QPSK 1SCO -49.78 8.50 -41.28 -40 -1.28 Pass
15 QPSK 1SC11 -50.35 8.50 -41.85 -40 -1.85 Pass
15 QPSK 3SCO0 -49.88 8.50 -41.38 -40 -1.38 Pass
15 QPSK 3SC9 -50.43 8.50 -41.93 -40 -1.93 Pass
15 QPSK 6SCO -50.96 8.50 -42.46 -40 -2.46 Pass
15 QPSK 6SC6 -50.03 8.50 -41.53 -40 -1.53 Pass
15 QPSK 12SCO0 -51.74 8.50 -43.24 -40 -3.24 Pass
TEL : 886-3-327-0868 Page Number : A2-18 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

B255 M CH 1643.5MHz Broad Band

Measured Measured
SCS - 8 Conducted Gain EIRP Limt ALimit
(kH2) Modulation | SC Setting Value (dBi) Value (dBM/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -50.39 8.50 -41.89 -40.00 -1.89 Pass
3.75 BPSK 1SC47 -50.56 8.50 -42.06 -40.00 -2.06 Pass
3.75 QPSK 1SCO -50.19 8.50 -41.69 -40.00 -1.69 Pass
3.75 QPSK 1SC47 -49.63 8.50 -41.13 -40.00 -1.13 Pass
15 BPSK 1SCO0 -48.94 8.50 -40.44 -40.00 -0.44 Pass
15 BPSK 1SC11 -48.72 8.50 -40.22 -40.00 -0.22 Pass
15 QPSK 1SCO0 -48.52 8.50 -40.02 -40.00 -0.02 Pass
15 QPSK 1SC11 -48.23 8.50 -39.73 -40.00 0.27 Fail
15 QPSK 3SCO0 -48.03 8.50 -39.53 -40.00 0.47 Fail
15 QPSK 3SC9 -48.27 8.50 -39.77 -40.00 0.23 Fail
15 QPSK 6SCO -49.08 8.50 -40.58 -40.00 -0.58 Pass
15 QPSK 6SC6 -48.88 8.50 -40.38 -40.00 -0.38 Pass
15 QPSK 12SC0 -50.68 8.50 -42.18 -40.00 -2.18 Pass
Zoom in - Trace Average Verify
Measured Measured
SCS : . Conducted Gain EIRP Limt ALimit
(kH2) Modulation | SC Setting value (dBi) value (dBM/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
15 QPSK 1SC11 -50.73 8.50 -42.23 -40.00 -2.23 Pass
15 QPSK 3SCO0 -49.44 8.50 -40.94 -40.00 -0.94 Pass
15 QPSK 3SC9 -49.37 8.50 -40.87 -40.00 -0.87 Pass
TEL : 886-3-327-0868 Page Number 1 A2-19 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

B255 H CH 1660.4MHz Broad Band

Measured Measured
SCS - 8 Conducted Gain EIRP Limt ALimit
(kH2) Modulation | SC Setting Value (dBi) Value (dBM/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -52.31 8.50 -43.81 -40.00 -3.81 Pass
3.75 BPSK 1SC47 -52.57 8.50 -44.07 -40.00 -4.07 Pass
3.75 QPSK 1SCO -51.91 8.50 -43.41 -40.00 -3.41 Pass
3.75 QPSK 1SC47 -51.18 8.50 -42.68 -40.00 -2.68 Pass
15 BPSK 1SCO0 -49.91 8.50 -41.41 -40.00 -1.41 Pass
15 BPSK 1SC11 -54.09 8.50 -45.59 -40.00 -5.59 Pass
15 QPSK 1SCO0 -50.93 8.50 -42.43 -40.00 -2.43 Pass
15 QPSK 1SC11 -49.74 8.50 -41.24 -40.00 -1.24 Pass
15 QPSK 3SCO0 -50.01 8.50 -41.51 -40.00 -1.51 Pass
15 QPSK 3SC9 -46.85 8.50 -38.35 -40.00 1.65 Fail
15 QPSK 6SCO -49.15 8.50 -40.65 -40.00 -0.65 Pass
15 QPSK 6SC6 -49.78 8.50 -41.28 -40.00 -1.28 Pass
15 QPSK 12SC0 -51.61 8.50 -43.11 -40.00 -3.11 Pass
Zoom in - Trace Average Verify
Measured Measured
SCS : . Conducted Gain EIRP Limt ALimit
(kH2) Modulation | SC Setting value (dBi) value (dBM/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
15 QPSK 3SC9 -49.35 8.50 -40.85 -40.00 -0.85 Pass

Remark: The max hold trace is used initially. If the result of the max hold trace fails, then the plot will be

zoomed in on the frequency with the worst signal, and the average trace will be used.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

B255 L CH 1626.6MHz Discrete

Measured Measured
(ﬁﬁf) Modulation | SC Setting Co\r}glli:;ted ((3%'3 \IZIFSZ d BLni:?ktHz) A(Iaig;it Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO0 -56.20 8.50 -47.70 -50.00 2.30 Fail
3.75 BPSK 1SC47 -55.42 8.50 -46.92 -50.00 3.08 Fail
3.75 QPSK 1SCO0 -56.14 8.50 -47.64 -50.00 2.36 Fail
3.75 QPSK 1Sc47 -54.89 8.50 -46.39 -50.00 3.61 Fail
15 BPSK 1SCO0 -56.52 8.50 -48.02 -50.00 1.98 Fail
15 BPSK 1SC11 -55.94 8.50 -47.44 -50.00 2.56 Fail
15 QPSK 1SCO0 -56.90 8.50 -48.40 -50.00 1.60 Fail
15 QPSK 1SC11 -55.66 8.50 -47.16 -50.00 2.84 Fail
15 QPSK 3SC0 -56.96 8.50 -48.46 -50.00 154 Fail
15 QPSK 3SC9 -55.83 8.50 -47.33 -50.00 2.67 Fail
15 QPSK 6SCO -57.26 8.50 -48.76 -50.00 124 Fail
15 QPSK 6SC6 -57.02 8.50 -48.52 -50.00 1.48 Fail
15 QPSK 12SCO0 -57.97 8.50 -49.47 -50.00 0.53 Fail
Zoom in - RBW 1kHz Verify
Measured Measured
(ﬁ(H:?) Modulation | SC Setting Co\r}glttc;ted 8?3'3 \I/E;Ejpe d BLni1r7ktHz) A(Iaig;it Test Result
(dBm/kHz) (dBm/kHz)
3.75 BPSK 1SCO0 -63.92 8.50 -55.42 -50.00 -5.42 Pass
3.75 BPSK 1SC47 -62.18 8.50 -53.68 -50.00 -3.68 Pass
3.75 QPSK 1SCO0 -63.10 8.50 -54.60 -50.00 -4.60 Pass
3.75 QPSK 1SC47 -62.71 8.50 -54.21 -50.00 -4.21 Pass
15 BPSK 1SCO0 -73.13 8.50 -64.63 -50.00 -14.63 Pass
15 BPSK 1SC11 -74.08 8.50 -65.58 -50.00 -15.58 Pass
15 QPSK 1SCO0 -66.11 8.50 -57.61 -50.00 -7.61 Pass
15 QPSK 1SC11 -74.05 8.50 -65.55 -50.00 -15.55 Pass
15 QPSK 3SCO -75.46 8.50 -66.96 -50.00 -16.96 Pass
15 QPSK 3SC9 -69.33 8.50 -60.83 -50.00 -10.83 Pass
15 QPSK 6SCO -71.03 8.50 -62.53 -50.00 -12.53 Pass
15 QPSK 6SC6 -70.37 8.50 -61.87 -50.00 -11.87 Pass
15 QPSK 12SC0 -74.63 8.50 -66.13 -50.00 -16.13 Pass
TEL : 886-3-327-0868 Page Number 1 A2-21 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

B255 M CH 1643.5MHz Discrete

Measured Measured
(ﬁﬁf) Modulation | SC Setting Co\r}glli:;ted ((3%'3 \IZIFSZ d BLni:?ktHz) A(Iaig;it Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO0 -56.51 8.50 -48.01 -50.00 1.99 Fail
3.75 BPSK 1SC47 -57.11 8.50 -48.61 -50.00 1.39 Fail
3.75 QPSK 1SCO0 -57.19 8.50 -48.69 -50.00 1.31 Fail
3.75 QPSK 1Sc47 -55.35 8.50 -46.85 -50.00 3.15 Fail
15 BPSK 1SCO0 -56.34 8.50 -47.84 -50.00 2.16 Fail
15 BPSK 1SC11 -55.81 8.50 -47.31 -50.00 2.69 Fail
15 QPSK 1sco -54.66 8.50 -46.16 -50.00 3.84 Fail
15 QPSK 1SC11 -54.73 8.50 -46.23 -50.00 3.77 Fail
15 QPSK 3SCO -56.71 8.50 -48.21 -50.00 1.79 Fail
15 QPSK 3SC9 -53.47 8.50 -44.97 -50.00 5.03 Fail
15 QPSK 6SCO -53.54 8.50 -45.04 -50.00 4.96 Fail
15 QPSK 6SC6 -56.46 8.50 -47.96 -50.00 2.04 Fail
15 QPSK 12SCO0 -56.05 8.50 -47.55 -50.00 2.45 Fail
Zoom in - RBW 1kHz Verify
Measured Measured
(ﬁ(H:?) Modulation | SC Setting Co\r}glttc;ted 8?3'3 \I/E;Ejpe d BLni1r7ktHz) A(Iaig;it Test Result
(dBm/kHz) (dBm/kHz)
3.75 BPSK 1SCO0 -68.78 8.50 -60.28 -50.00 -10.28 Pass
3.75 BPSK 1SC47 -72.75 8.50 -64.25 -50.00 -14.25 Pass
3.75 QPSK 1SCO0 -65.93 8.50 -57.43 -50.00 -7.43 Pass
3.75 QPSK 1SC47 -67.23 8.50 -58.73 -50.00 -8.73 Pass
15 BPSK 1Sco -72.92 8.50 -64.42 -50.00 -14.42 Pass
15 BPSK 1SC11 -72.79 8.50 -64.29 -50.00 -14.29 Pass
15 QPSK 1SCO0 -72.81 8.50 -64.31 -50.00 -14.31 Pass
15 QPSK 1SC11 -72.20 8.50 -63.70 -50.00 -13.70 Pass
15 QPSK 3SCO -72.44 8.50 -63.94 -50.00 -13.94 Pass
15 QPSK 3SC9 -73.11 8.50 -64.61 -50.00 -14.61 Pass
15 QPSK 6SCO -73.72 8.50 -65.22 -50.00 -15.22 Pass
15 QPSK 6SC6 -73.82 8.50 -65.32 -50.00 -15.32 Pass
15 QPSK 12SC0 -73.94 8.50 -65.44 -50.00 -15.44 Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461112

B255 H CH 1660.4MHz Discrete

Measured Measured
(igf) Modulation | SC Setting Co\r}glt:ﬁeted 8‘:3 \E;EF; «d BLni1r?ktHz) A(I(.jig;it Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO0 -59.00 8.50 -50.50 -50.00 -0.50 Pass
3.75 BPSK 1SC47 -58.32 8.50 -49.82 -50.00 0.18 Fail
3.75 QPSK 1SCO -57.82 8.50 -49.32 -50.00 0.68 Fail
3.75 QPSK 1Sc47 -58.75 8.50 -50.25 -50.00 -0.25 Pass
15 BPSK 1SCO -54.97 8.50 -46.47 -50.00 3.53 Fail
15 BPSK 1SC11 -61.06 8.50 -52.56 -50.00 -2.56 Pass
15 QPSK 1Sco -55.66 8.50 -47.16 -50.00 2.84 Fail
15 QPSK 1SC11 -56.16 8.50 -47.66 -50.00 2.34 Fail
15 QPSK 3SCo -57.21 8.50 -48.71 -50.00 1.29 Fail
15 QPSK 3SC9 -54.61 8.50 -46.11 -50.00 3.89 Fail
15 QPSK 6SCO -55.15 8.50 -46.65 -50.00 3.35 Fail
15 QPSK 6SC6 -58.42 8.50 -49.92 -50.00 0.08 Fail
15 QPSK 12SCO0 -57.64 8.50 -49.14 -50.00 0.86 Fail
Zoom in - RBW 1kHz Verify
Measured Measured
(iﬁf) Modulation | SC Setting Co\r}gltiged 8?3'3 \iﬁz (d Bl;wi:?ktHz) A(I(.jig;it Test Result
(dBm/kHz) (dBm/kHz)
3.75 BPSK 1sco - 8.50 - - - Pass
3.75 BPSK 1SC47 -74.69 8.50 -66.19 -50.00 -16.19 Pass
3.75 QPSK 1Sco -71.66 8.50 -63.16 -50.00 -13.16 Pass
3.75 QPSK 1SC47 - 8.50 - - - Pass
15 BPSK 1SCO0 -74.32 8.50 -65.82 -50.00 -15.82 Pass
15 BPSK 1SC11 - 8.50 - - - Pass
15 QPSK 1SCO0 -74.33 8.50 -65.83 -50.00 -15.83 Pass
15 QPSK 1SC11 -73.34 8.50 -64.84 -50.00 -14.84 Pass
15 QPSK 3SCO0 -74.88 8.50 -66.38 -50.00 -16.38 Pass
15 QPSK 3SC9 -74.27 8.50 -65.77 -50.00 -15.77 Pass
15 QPSK 6SCO -74.97 8.50 -66.47 -50.00 -16.47 Pass
15 QPSK 6SC6 -73.97 8.50 -65.47 -50.00 -15.47 Pass
15 QPSK 12SCo -75.72 8.50 -67.22 -50.00 -17.22 Pass

Remark: The RBW is set to 30 kHz initially. If the result of the RBW 30 kHz fails, then the plot will be zoomed

in on the frequency with the worst signal, and the RBW will be set to 1 kHz.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461112

Band 255 SCS 3.75kHz

BPSK

Lowest Channel / 1SCO Broadband Lowest Channel / 1SCO Broadband - Zoom in Verify

Spectrum 2
Ref Level 0.00 dém _ Offset 11.90 d8 Mode Auto Sweep
@1

S_|LINE_ABS.

CF 1.5845 GHz 202 pts

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aAtimit |
1.559 GHz 1.605 GHz 1,000 MHz -48.60 d8m -6.80 dB
1.605 GHz 1.610 GHz 1.000 MHz -50.44 d8m -10.56 dB

Span 51.0 MHz

- T e GURRAND 08 4

Middle Channel / 1SCO Broadband Middle Channel / 1SCO Broadband - Zoom in Verify

Spectrum =)
Ref Level 0.00 dém _ Offset 11.90 dB Mode_Auto Sweep
@1 M

hock
S_| INE_ABS.
-20
30 di
PURI NE_A
50 dem—j —— e —< =
50 -
-70
80
90
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  atimit |
1.559 GHz 1.605 GHz 1.000 MRz 1.60067 GHz ~50.39 dBm -10.39 6B
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -51.61 dém -12.03 dB
—
JU J Measuring...  QEANEREND W0 4

Highest Channel / 1SCO Broadband Highest Channel / 1SCO Broadband - Zoom in Verify

Spectrum n7'.n ‘
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